Ty
\ @ Y GESAMP
“‘ b” Joint Group of Experts on the

Scientific Aspects of Marine

< Environmental Protection

RELEVANCE OF INPUTS OF
DISINFECTION BY-PRODUCTS
INTO THE MARINE ENVIRONMENT

y @) @ (&) UN®
! [DIP] 4

unpo (b)) @3
NP N\ T4

Z %3 —_ | /AN

(1 N = (=50

@& @ I @& & &) o (& Y
=& = & — N\  environment
IMO FAO UNESCO 10C WMO UNIDO IAEA UN UNDP ISA programme







7y
\ @ Y GESAMP
\\¢ b” Joint Group of Experts on the

Scientific Aspects of Marine

2 Environmental Protection

RELEVANCE OF INPUTS OF
DISINFECTION BY-PRODUCTS
NTO THE MARINE ENVIRONMENT




Published by the
INTERNATIONAL MARITIME ORGANIZATION
4 Albert Embankment, London SE1 7SR
Www.imo.org

ISSN: 1020-4873

GESAMP is an advisory body consisting of specialized experts nominated by the Sponsoring Organizations (IMO, FAO,
[...]
CHBr3 1.99 x 102 7.41 x 102 5.32 x 102
DBCM 1.29 x 10+ 1.02 x 10 9.16 x 10+
. DCBM 1.21 x 10° 7.09 x 10 2.95x 10°
ngf”a' CHCI3 515 x 10°5 2.74 x 10°5 412 x 10
DBAA" 8.82 x 102 1.45 x 10 1.03 x 10
DBAN™ 6.33 x 10* 248 x 10°° 1.40 x 10°®
2,4,6-tribromophenol 1.09 x 108 412 x 10 9.78 x 10

8 Including DBAA formed by hydrolysis of DBAN (half-life 85 hours)
™ including the loss of DBAN by hydrolysis.

5.5 Conclusion

Chlorination of cooling water from coastal power plants

Treatment of cooling waters at coastal power stations
is characterized by large volumes of treated water
with relatively low oxidant concentrations. The reac-
tion times are considerably shorter than in ballast
water treatment (2 - 30 minutes) before discharge. The
treated water is released at a well-defined outlet typi-
cally generating a plume around the outlet with DBP
concentrations constantly above background levels.

is widely used to prevent clogging of cooling water
circuits by macrofouling and loss of thermal efficiency
by bacterial slime. This chemical treatment is applied
on large flows of seawater (tens to hundreds of m?/s)
with low chlorine concentration. Chlorine is added to
the cooling water as a solution of sodium hypochlorite
frequently produced in situ by electrochlorination cells.

36 - Relevance of Inputs of Disinfection By-Products Into The Marine Environment



It is possible to adapt the treatment periods, the chlo-
rine concentrations and the frequency of treatments to
the specific conditions to each plant. This optimization
process results in minimizing the amount of hypochlo-
rite used.

The oxidizing compounds responsible for macrofouling
and microfouling toxicity disappear rapidly in the cool-
ing water but their by-products (DBPs) are more stable,
they persist in the marine environment and some can
be transported over long distances.

Analyses carried out on chlorinated cooling water at
European power stations showed the presence of four
groups of DBPs with distinct chemical properties: triha-
lomethanes (THM), haloacetic acids, haloacetonitriles
and halophenols. The formation of bromate ions is only
effective at very high concentrations of chlorine but it
is formed under very slow kinetics. As a result, bromate
concentrations do not reach significant levels in the
hypochlorite solutions produced by electrochlorination
when the renewal time in the storage tanks does not
exceed a few minutes.

Dominant DBPs are bromoform and dibromoacetic
acid (DBAA). Both are found in all chlorinated effluents
at concentrations significantly higher than the quanti-
fication limit. DBAA is formed by hydrolysis of dibro-
moacetonitrile (DBAN). Bromoform is the major DBP
with an average concentration of 25.7 pg/L but peak
concentrations of 124 j.g/L have been reported.

In-situ data from analyzes of chlorinated cooling
water samples show large variations that are not only
explained by differences in water quality but also by the
inherent causes of circuits” complexity and variability of
their operation.

For the assessment, estimates on average DBP con-
centration in discharges are based on data from three
large power plants on the North Sea and North Sea
coast (see Table 5-6) and an assumed average chlorine
dosage of 0.75 mg/L (Cl,). These data are used since
they represent the most systematic analysis with a cor-
relation of applied chlorine doses and produced DBP.
As typical chlorine dosage range from 0.5 to 1 mg/I,
and an average dosage of 0.75 mg/L is used for global
estimation (Table 5-11).

Table 5-11: Estimated medium DBPs concentrations in chlorinated cooling water at nuclear power stations™ for an estimated

chlorine dosage™ of 0.75 mg/L Cl,

DBPs Medium concentration based on data in Table 5-6 [pg/L]
CHBr, 25

DBCM 0.6

BDCM 0.1

CHCI, 0.3

DBAA 12.2

DBAN 3.1

2,4,6-TBP 0.3

5 This estimation is based on European power stations data as outlined in the text and does not specifically include seasonal differ-

ences;

6 As typical treatment concentration ranges from 0.5 to 1 mg/L, an average dose of 0.75 mg/L is assumed.

Apart from these four main groups of DBPs, other
DBPs have been identified in recent research programs
on chlorinated cooling circuits. New studies on these
by-products are needed to complement the environ-
mental and health impact assessments.

Table 5-12: Assumptions for risk assessment

In chapters 10, 11 and 12, a risk assessment is
carried out for the environment, human health and
the atmosphere. Therefore, some assumptions are
required. Due to the lack of data on industrial cooling,
the assessment of global DBP production has to be
restricted to existing data on coastal power plants.
Based on the data mentioned in this chapter it is pro-
posed to use the values in Table 5-12 as assumptions
in the risk assessment.

Parameter

Amount of treated cooling water

4.7-8 x 10" m3%/a

Average dose applied

0.75 mg TRO/L (as Cl,)

Discharge of DBP
(g /L]

Mean value Table 5-11

Predicted environmental concentrations

Calculated maximum concentration in the outlet and the surrounding
water (Table 5-10)

Relevance of Inputs of Disinfection By-Products Into The Marine Environment - 37



6 DESALINATION

Rapid population growth and frequent droughts have
accelerated the demand for freshwater supply around
the world. For decades, desalination operations in
many countries in the Middle East, the Mediterranean
Basin, and South America as well as Australia, Japan,
and the United States have provided drinking water to
populations. The global capacity for water production
through desalination has been estimated to be almost
100 million m®/d in 2018 (Jones et al. 2019) but capac-
ity and production is predicted to rapidly increase in
the future (Hanasaki et al. 2016). The largest number of
desalination plants is found in the Arabian Gulf. Around
60% of global desalination capacity treats seawater;
the remainder treats brackish water (21%) and less
saline water (Bennett 2013). The share of seawater
has become larger according to the more recent data
published by Jones et al. (2019). As a result, the impact
of DBPs formed and released during desalination pro-
cesses on the marine environment will also increase.

6.1 Treatment process

The treatment process can rely either on thermal desal-
ination (i.e., distillation) or membrane-based desalina-
tion techniques (e.g., reverse osmosis (RO)). In total,
reverse osmosis and distillation techniques represent
63% and 31% of the world treatment capacity, respec-
tively (Gude 2016).

To prevent bacterial growth and biofouling in the intake
structures and to improve the performance of filters,
chemical disinfectants are used as a pre-treatment
before multi-media filtration or membrane filtration.
Free chlorine (i.e., HOCI/OCI) is the most commonly
used disinfectant for pre-treatment as well as final dis-
infection. Chloramines, ozone, and chlorine dioxide are
also used as alternative disinfectants. Disinfection of
seawater and product water is essential in desalination
plants (not always performed as pre-treatment in RO
desalination plant) to prevent biofouling and contami-
nation with pathogens, respectively.

Chlorination (continuous, intermittent, or shock) is
generally used as pretreatment of seawater prior to
desalination processes to control biofouling problems
associated with heat exchangers in thermal processes
and membranes in the RO process. DBP formation
is strongly governed by three major factors: chlorine
dose, contact time and the organic carbon content (i.e.,
TOC or DOC). Temperature and pH also play important
roles in DBP formation. For RO desalination plants the
chlorine dose and contact time vary with the chlorina-
tion mode (continuous, intermittent, shock; see also
chapter 5), the location and the objectives (intake pipe
can be used for other applications e.g., power plants). A
dose in the range of 0.2 - 2 mg Cl,/L is typically applied
continuously to protect the intake pipe, although doses
of up to 5 mg CL/L are used in some installations (Kim
et al 2015). The chlorine contact time can reach up to
45 min to 1 hour before injection of sodium bisulfite
used to quench residual chlorine and RO filtration to
avoid damage to membranes. Contact time should be
shorter in RO plants using ultrafiltration as pre-treat-
ment (UF/RO plant) than RO plants equipped with dual

media filtration as pre-treatment (DMF/RO plant). For
shock treatment the chlorine dose can be higher (i.e., 5
to 10 mg/L) with contact time ranging from 30 min to 1
hour, applied twice a day to once a week. Typically, the
target is to maintain a residual concentration of 0.5 to
1 mg/L of free chlorine in the entire pre-treatment line.
For thermal desalination plants (chlorine dose around
2 mg CI,/L) a residual chlorine concentration of 0.2-
0.3 mg Cl, /L is targeted at the heat rejection section
(Multi-stage flash distillation (MSF) plant) and no sodi-
um bisulfite injection is required in the production line.

When regarding the DBPs, it is important to distinguish
between the produced desalinated water, which might
be dedicated to human consumption (notably when
blended with fresh waters obtained from other sources)
and the brine, which is rejected into the sea. Depending
on the treatment process applied, different amounts of
DBPs can accumulate in the different generated water
fractions.

6.2 Quantification

Thermal desalination plants use higher quantities of
the source water per freshwater quantities produced
compared to reverse osmosis plants. Jones et al. (2019)
estimate a global brine production and discharge of
142 million m3/d taking into account specificities of
combination of desalination technology and different
feedwater qualities. 125 million m®/d comes from sea-
water desalination plants situated close to the coast-
line. This equals a total estimated discharge of treated
water from desalination plants into the marine environ-
ment of 4.6 x 10" m¥/a.

Although thermal desalination plants use higher water
volumes, the membrane desalination plants use large
quantities of chemicals for pretreatment, control of
membrane scaling and biofouling (Gude 2016). Higher
DBP concentrations are typically observed in RO
permeate than in thermal distillate (Kim et al. 2015).
Table 6-1 shows DBP formation in chlorinated feed
waters of desalination plants and their related condi-
tions. THM and HAA concentrations reported in most
chlorinated feed waters are well below 100 pg/L.
However, oil spills near intakes, high chlorine doses or
abundant precursors present in urban coastal areas
characterized by high TOC may lead to enhanced
THMs (mostly TBM) and HAAs (el Din et al. 1991; Agus
et al. 2009). Relatively low levels of HANs (mostly dibro-
moacetonitrile (DBAN), dichloroacetonitrile (DCAN),
and bromochloroacetonitrile (BCAN) among nine HAN
species) and other DBPs such as bromophenols and
iodinated THMs were also detected in chlorinated feed
waters (Le Roux et al. 2015; Agus and Sedlak 2010).
In both THMs and HAAs, brominated species are
predominant in chlorinated seawater due to relatively
high levels of bromide. Although THMs and HAAs are
predominant DBPs in chlorinated seawater, haloacet-
amides (HAcAms) and haloacetaldehydes have also
been detected from chlorination of saline groundwa-
ter affected by sea-level rise (Szczuka et al. 2017). A
recent study revealed that hydrophobic neutrals and
hydrophilic substances fractionated from seawater

38 - Relevance of Inputs of Disinfection By-Products Into The Marine Environment



DOM (<1 kDa MW) were the main sources of THMs
and HANs, respectively (Yang et al. 2017). Shock (1
to 3 times a week) or intermittent chlorination (1 to 4
times a day) is considered to be better than continuous
chlorination since long-term exposure to chlorine trig-
gers the production of extra-cellular polysaccharides

(Badruzzaman et al. 2019). However, pre-chlorination
has become less common as a result of concerns of
chlorinated DBPs but more importantly because of the
production of AOC (assimilable organic carbon) that

can promote biofouling.

Table 6-1: Overview on DBP occurrences in chlorinated feed water of desalination plants (extracted from Kim et al. (2015))

Locations and DOC Br- THMs HAAs HANs Other Dose [mg/L] and
Reference'” [mg/L] [mg/L] [pg/L] [ng/L] DBPs contact time
[ng/L] [pg/L]
Red Sea coast, 0.98-1.62 | 60 0.05 6.18-18.41 | 5.35-6.86 | 0.43-0.76 | 1.90-2.57 0.25-0.5 (residual)
Saudi Arabia? () HAA9 DBAN I-THMs or 0.7-1.0
(continuous)

Carlsbad, USA® 2.8 3.0-52 9.5-19 0.5-1.9 0.3-0.6 0.5-2.0 (initial)

HAA9 DCAN, Br-phenols |2 hr

BCAN

Tampa Bay, USA° 4.3-10.9'® | 49-56 490-860 | 69-175 2.5-5.0

HAA5
Ruwais, UAE 5.3-9.0" <25 <14.5

HAA5
Al-Jubnail, Saudi 7.0 HAAG 0.2-0.25
Arabia® 10-15 min
Okinawa, Japan’ 68 35 (55 1.0 (residual)

FP) 24 hr
Ebara Corp, Japan? 15-25 0.3
Umm Al Nar, UAE" 78-95 0.2-0.3 (residual)
Jeddah, Saudi 3.77 3.3-24.0 0.5-2.0 (residual)
Arabia
Eastern Coast, 1.4-2.0" 3.1-27.9
S. Arabial
Shuwaikh, Shuaiba, | 4.2-4.7 21.7-61.4 2.0 (residual)
Doha, Kuwaitk
Mean 95 32.8 24 0.45
(Br-phenols)

Median 27.3 14.3 2.4 0.45

7 a. Le Roux et al. (2015), b Agus and Sedlak (2010), c. Agus et al. (2009), d. Elshorbagy and Abdulkarim (2006), e. Dalvi et al. (2000),
f. Magara et al. (1996), g. Kojima et al. (1995), h. el Din et al. (1991), i. Mayankutty et al. (1991), j. Mayankutty et al. (1989), k. Ali and

Riley (1989).
8 TOC,
' Formation potential

Chloramines are widely used by drinking water utilities,
particularly in the USA, as an alternative to chlorine to
comply with stringent regulations for THMs and HAAs
as chloramines form lesser amounts of these DBPs. In
the presence of high bromide, however, bromamines
which are more reactive oxidants and decay more rap-
idly can be produced from chloramines. Furthermore,
chloramines lead to the formation of other types of
DBPs including N-nitrosamines, HANs, HNMs, iodinat-
ed THMs, and iodinated HAAs. The formation of iodin-
ated THMs can be enhanced during chloramination
compared to chlorination (Jones et al. 2011; Jones et al.
2012), because the oxidation of hypoiodous acid (HOI),
the principal oxidant involved in iodinated THM forma-
tion, to iodate (10,7 is much slower for monochloramine
(NH,CI) than for HOCI (Bichsel and von Gunten 1999,
2000; Hua and Reckhow 2007). lodinated THMs have
been known to be much more cytotoxic and genotoxic
than the regular four THM species (Richardson et al.

2008). Although chloramines are used to control bio-
fouling in desalination intake structures and RO mem-
brane systems and to minimize the membrane damage
associated with free chlorine, further studies on the
DBP formation in chloraminated seawater at intakes
of desalination plants are warranted. Comparison of
chloramination and chlorination formation by-products
was performed on algal bloom samples (main species
was Synecococcus sp.) collected from seawater meso-
cosms operated in the Red Sea. Chlorination produced
more HAcAms than chloramination from real algae
(Synecococcus sp.), thus indicating that the nitrogen of
HAcAms comes predominantly from DON through the
decarboxylation of amino acids rather than from NH,CI.
Dibrominated species of DBPs (i.e., DBAcAm, DBAA
and DBAN) were the dominant species formed by both
chlorination and chloramination of algal bloom samples
(Nihemaiti et al. 2015).

Relevance of Inputs of Disinfection By-Products Into The Marine Environment - 39



Chlorine dioxide (CIO,) does not form appreciable lev-
els of chlorinated DBPs such as THMs and HAAs under
typical water treatment conditions (Hua and Reckhow
2007). Even in the presence of high bromide, chlorine
dioxide is a good disinfectant. Since chlorinated feed
water can degrade RO membrane materials (in particu-
lar polyamide membrane), dechlorination with sulfite
or activated carbon (typically contained in a filter) is
required before the membrane train. Either develop-
ment of chlorine-resistant membranes or the use of
chlorine dioxide for pre-treatment can be applied to